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TEST REPORT

Customer: Test Report No @ CSCL/TR/CO05409/01/00/M17-18 Date : 20.10.2017
M/s. e
ssi Revision No 00
CONFIDENT PROJECTS Test Revision Ro
(INDIA) PVT LTD SRFE No: 20171012E0005409 Date 12.40.2017
#868/2,5.A ROAD
VYTILLA Your Reference : NONILDT.12.10.17
KOCHI 682019 . o . -
INDIA Test Relerence BEND TEST -IS 1500:12(RA 2017)MASS PER METER

-CSCLISOPMech-03; TENSILE TEST -I1S 1608:05(RA 2017
Receipt of sample on ;. 12.10.2017

Sampie Condition : Good

Date of Completion :  19.10.2017

Report issued To -
b Test Withessed By : NA
M/s Confident Projects(india) PVT o .
Sample Description: Stecl

TEST RESULT ;
N\
MASS PER METER

1 )Sampie Name: . TMT BAR

Sl. No. Sample 1D Mass per Meter{kg)
1. 8mm-1 0.386
2 10 mm -1 0.560
3. 12 mm - 1 0.907
4. 16 mm - 1 1.592
5, 20mm -1 2.317
TENSILE TEST

1 8ample Name: | TMT BAR

S No. Sample ld YS(N/mm2) UTS{N/mm2) Elong. in GL 5.65VA(%)
1 8 mm -2 547.8 641.2 21.8
Z 10 mm -2 506.4 562.1 26.8
3 12mm-2 639.3 7325 18.7 ]
4 16 mm - 2 G44.6 7443 20.3
5 20 mim - 2 534.9 643.3 , 20.4
Note: ___,..'}'-i;'g’,kfﬁﬂf'ég,
- This parameler does not come under NABL Accredilation. NA - Mot Applicable. This Test Report refers GNLY o lhe sumples submilted Tor the lests. This Test Report may not be

reproduced except in ull, without prior approval and Cannot be used as evicence in a court of law and shall not bo used in advestising media without prior peemission in wrsting, Any
correction nol altested shall nvalidale this report.Samples will be destoyed after GO days from the date of completion of fest, Any complaints about (his report should be
communicated in writing within 7 days of receipt of this report.Sampie descriplion is nol verified in all cases and is glvgn'as doscribed by the customer.Sampies are not drawn by us.
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1 Eeport No. CSCLATRICDOS409/0H00/T-18 j

Parameter Description @ veviei0 sTRENGTHUTSULTIMATE TENSILE STRENG i Lieng. 5 GL 5 65A FLONMGATION 18 GAUGE L ENGTIE 36504

BERND TEST

13Sample Name: * TMT BAR
Sl No. Sampie ID Mandre! Dia/Degree of Bend Observation

1 gmm -3 44/180° Pass
2 1W0Wmm-3 44/180° Fass
3 12mm-3 Ad180° Pass
4 __1bmm-3 A/ 180° Pass
5 20 mim - 3 46/180° _ Pass
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